TEST REPORT/REIRES

GRANTEX

F A B R
Article No.//h %/ 175 DC-257 Composition/JiE 2/ 45y C100%
Cuttable With/# )i 140cm Weight/ H /7 & 112g/sqm
Density&Yarn Count
HRRTE T BT 60*60 156*112 Organization/4H A%/ K% poplin
HS CODE/HSa— K/
NS 5208420010
Test Result/il 45 5
Test Iteams/aA 5% IH H Classification/[X 4 #11 | #24 | #88 | #99
€55
than
Light/fiit 5t JIS L 0842 3 3 |34 3
color change/Zs &, 45| 45| 45| 4-5
. . cotton/#f 45| 4 | 45| 4-5
Washing/t LM% JIS L 0844 A-2 L
g - staining/T5 44 | nylon/Jé 45| 45| 45| 45
liquid/iifk 4 [34] 4| 4
Drv Cleanin color change/Z 4 4-5 1 45| 45| 4-5
Fy5 p /jFﬁ? JIS L 0860 A-1 Staining/ % 4/ £ 45| 45| 45 | 45
liquid/if i 4 | 45] 45| 4
color change/Zs &, 45| 45| 45| 4-5
Acid cotton/#f 45| 45| 45| 4-5
t /75 YLl £
Perspiration/iT It JIS L 0848 Sienna R nylon/ /B 45145 |45 | 45
P Alkaline color change/Z: {4, 45| 45| 45| 45
TR cotton/# 45| 45| 45| 45
t 17535/
i staining/¥5 4/ ylon/JE 2 252525 25
Dry/57. BRI T PE # 4-5| 4-5 3 3-4
Rubbing/ 1 JIS L 0849 TYPE?2 Wet/ i JBE 4 4 3 |34
Perspiration & Light acid/ 4 |34 4 [45
G JIS L 0888 B acid & alkall alkali/ 7 JL A1) gk 34 (34| 4 | 45
Demensional Change JIS L 0217 103 line Warp/’;'l TIZA -0.3
(%) weft/ 3 2 /25 -0.5
) . warp/ 3 7/ [A 0.0
FYEZE AN, 2 G % J|SBL 1096 H 2 p -
(7'v RIB%) weft/3 a/4iA 0.0
Tear Strenght (N) warp/? 714 7] 6.27
JIS L1096 pendulum
9184 & AR P
weft/3 2 /46 A 5.43
Strenght(mm) JIS L 1096 B LOADING warp/ 32 T4 A 1.2
A% H B B ON 117.7N weft/3 3 /4 1.5
Fiber Composition C10
TRRI A JIS L 1030 0%
original
WATER REPELLENCY JIS L 1092 after 3times washing
after 3times dry cleaning
Care Instruction/F iRy & H IE/YERE R = :

MACHINE WASH COLD/MIGHE /K ¥k v MK iR /K %

TUMBLE DRY LOW/K iR #2 MG iR Mt T

DRY CLEAN/F Z A 2V —=> 7] [a] T3k ?

COOL IRON/MIKE. 7 4 v > KRB 7

NO BLEACH/E FANH]







